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Name of Sample Sample Number
N TNET N HREE | o
Type. size. grade Number of
=}
Frd S & 44(Solid )
Appearance
ERE YT
Manufacturer
KRR 5 , RIEA i .
Testroatigory Z 6K % (Entrusted Test) Principal J&l#(Zhou Hai)
BT P 52 RE A
Eaninor IS A TR A FR 2 5] (JINGJIIANG OHJI RUBBER CO.,.LTD)
ZFEEA bk TL IR J\ 4 MR X S B /
Consignor Address | (Bayu town,Jingjiang City,Jiangsu Province) Post Code
KRBT H JE )% (Thickness). fi#i}% (Hardness). fu/f 5} (Tensile Strength). Wr3dfiji K%
TJ (Elongation). i/} Jifi(Resistance to liquid)(70%H3PO4, i #,96h) . Hliem 1
est Items :
(Adhesion Strength)
a2 H K vz H 13
Atcépted Date 2013-05-09 Test Date 2013-05-10—2013-05-23 q »
GB/T 2941-2006 4% k2 ¥ B 1A 5 77 2% 1% 4% 461 4 A1 18 45 38 FH 72 F¥ (Rubber - : ,2 :
General procedures for preparing and conditioning test pieces for physical test . g
methods) % %
GB/T 531.1-2008 BiftAQ BB AIIPEIGIG JFATERERIO /i 55 1 55 0 A
P T2 (B JR B8 1 ) (Rubber vulcanized or thermoplastic - Determination of \‘(‘5\"\\\\ g
e indentation hardness - Part 1: Durometer method (Shore hardness)) ___/
T Victid | OB/ 5282009 BEALISIESAIHEIR: 1140815 P AE RN Rubber
vulcanized or thermoplastic - Determination of tensile stress-strain properties)
GB/T 16902010 Hi b B K R AW H B K W AR B 5 &
(Rubber,vulcanized or thermoplastic—Determination of the effect of liquids)
GB/T 7760-2003 i 14 5 58 34 9 P A 2 5 8 AR B Y 2 588 82 OS2 90° 3
#} % (Rubber,vulcanized or thermoplastic--Determination of adhesion to a rigid
substrate--90 degrees peel method)
AL E J ) /
Criterion
(LRSS WA 2 T
Test Result (Next page)
#IE ASHRLE I 25 AU SRR 7
Remarks (The results is only responsible for samples that sent by the client.)
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No. Sample Number Name of Test Test Method Test Result | Remark
JE B
1 TK-20130509-003BA GB/T 2941-2006 4.02mm
(Thickness)
i
2 TK-20130509-003BA W GB/T 531.1-2008 | 57 Shore A 4
(Hardness)
EDALIEL i
3 TK-20130509-003BA : GB/T 528-2009 5.8MPa /
(Tensile Strength)
4 TK-20130509-003BA Eb‘?%éﬁ”&@ GB/T 528-2009 495% /i
(Elongation)
: Volume -1.47%
gk | k
5 | TK-20130509-003BA |, (Resistanice |- —Poee RBE) | oo conmnro /
: - esistance ¥
ooy JURAR LR
to liquid) . .
(Quality 0.14% \
Change Rate)
6 TK-20130509-003BA *ﬁ}%?ﬁﬁ'ﬁ GB/T 7760-2003 6.8kN/m /A
(Adhesion Strength)
. UFZH
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